

**Test Report** No: GLHG120316454FT Date:Mar 16 2012 Page: 1 of 2

ZHONGSHAN CITY HONGJU METAL PRODUCTS CO., LTD

Jindao Street Yuanlinzai Industrial Centre, Ping Nan, San Xiang Town, Zhong Shan City, Guangdong

The following sample(s)was/were submitted and identified on behalf of the client as:

Sample Description	:	35mm DOUBLE BALL BEARING SLIDER		
Manufacturer	:	ZHONGSHAN CITY HONGJU METAL PRODUCTS CO., LTD		
Country of Origin	:	CHINA		
Country of Destination	:	U.S.A		
Test Performed	:	Selected test(s)as requested by applicant		
Sample Receiving Date: Mar 1,2012				
Test Performing Date	:	Mar 1,2012 To Mar 14,2011		
Test result(s)	:	For further details ,please refer to the following page(s)		

Signed for and on behalf of SGS-CSTC Co., Ltd.

Sunny Sun Engineer

ava

issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also or are accessible at www.ggs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies of ults shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained is the Report shall not be reproduced except in full, without written approval of the Company. This upon redues rein. The



Co., Ltd. | 198 Kezhu Road, SCIENTECH Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20)82155555 f (86-20)82075191 www.cn.sgs.com 中国・广州・经济技术开发区科学城科珠路198号 邮编:510663 t (86-20)82155555 f (86-20)82075191 e sgs.china@sgs.com



## No: GLHG120316454FT

Date:Mar 16 2012

Slide Durability Test

**Test Report** 

Test Conducted:REFER TO BIFMA ×5.5 CLAUSE 7

Number of Tested Samples:one sets

Test Equipment : Furniture Multiple Tester

Test Method:

1)Assemble the slide to the extendible member

2)Loading a specified weight at the extendible member

3)Connect the cycling device to the center of extendible member

4)Operate the cycling device at a rate of 15 cycles per minute from the start position to max

Length for a specified number of cycles

test result:

Test load (kg)	Test number (cycles)	result
45	45000	No damage was found on the sample after the test

**Product Photo:** 



## \*\*\*End of Report\*\*\*

This Test Test is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also availed by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also availed by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also defined therein. The subscription of the company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also defined therein. The subscription of the company subject to its General policies are retained for the difference of the sample(s) tested unless otherwise stated and such sample(s) are retained for the difference of the company. See the sample of the company of the Company. See the sample of the company of the company. See the sample of the company of the company. See the sample of the company of the company. See the sample of the company. See the sample of the company of the company. See the sample of the company of the company. See the sample of the company of the company. See the sample of the company of the company. See the sample of the company of the company of the company of the company. See the sample of the company of the company. See the company of the company. See the company of the compan